Lift Jack

JACK-LIFT-SHIP

This new lift jack improves
packaging and reduces shipping
costs. With the provided
fasteners, you will need to attach
the base of the jack to the upright.

2 —3/8"” x 3” Bolts

2 —3/8” Flat Washers
2 —3/8” Lock Washers
2 —3/8” Brass Nuts

See the back of this page
for assembly diagram.
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O GUIDE-ONS O DIRECT DRIVE
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